MICROALGAE CULTIVATION UNDER HETEROTROPHIC AND
PHOTOTROPHIC CONDITIONS FOR NUTRIENT RECOVERY
FROM WASTEWATER

by

Cigdem Oz

Submitted in accordance with the requirements of the degree of

Doctorate of Philosophy

The University of Leeds

The School of Civil Engineering

January, 2020






The candidate confirms that the work submitted is her own and that appropriate credit has

been given where reference has been made to the work of others.

This copy has been supplied on the understanding that it is copyright material and that no

guotation from the thesis may be published without proper acknowledgement



This PhD thesis was dedicated to my grandfather, Kadir Oz, who passed away by a car
[...]
presented in the process flow diagram and the picture depicted in Figure 3-4.a. and b,

respectively.



46

a b

Figure 3-4 Process diagram (a) and picture of the experimental setup of the two-stage
biological process (b)

(1) Feeding tank containing SWW; (2) PBR for phototrophic cultivation; (3) HTR for
heterotrophic cultivation; (4) Imhoff cone for microalgae sedimentation; (5) Algal sludge
recycling line; (6) Effluent tank; (7) Algal sludge purge.

Water samples were collected every other day until steady-state conditions were
achieved from four sampling points including: (a) PBR effluent; (b) HTR effluent; (c)
algal sludge recycling line; and, (d) Imhoff cone supernatant (final effluent) (see Figure
3-4.a). Collected data was processed to assess process performance and monitor biomass
growth and nutrient uptake. Mass flow analyses of nutrients were conducted under

steady-state conditions.

In order to monitor the stability of the entire system during operation, pH and DO
were measured using a multimeter (Hach HQ 40d). Alkalinity was also analysed by
titration using an autotitrator (Mettler Toledo T50) following a standard method (SM
2320-B; (APHA, 2012).

Microalgae growth was determined by monitoring changes in biomass
concentration using gravimetric analysis for total suspended solids (TSS) and volatile

suspended solids (VSS). Effective nutrient control (remaining concentration in solution)



47

and recovery (accumulation in algal biomass) was determined by monitoring the fate of
nutrients (carbon, nitrogen and phosphorus), both soluble and suspended. The soluble and
suspended forms of the nutrients were monitored following changes in the concentrations
of phosphate (POs*-P), ammonium (NH4*-N), nitrate (NO3), total chemical oxygen
demand (COD), soluble COD, Total Kjedahl Nitrogen (TKN), soluble TKN, total
phosphorus (TP) and soluble TP. All analytical tests were conducted following standard
methods reported by APHA (2012). Furthermore, phosphorus content in algal biomass
cells from both PBR and HTR was analysed following the method reported by Yao et al.
(2011).

Mass flow analyses for phosphorus and nitrogen were performed with data
collected from soluble and suspended forms of nutrients in samples collected from PBR
and HTR.

3.2.3. Operational Conditions for a Two-Stage Biological Process

The two-stage biological process was operated under different operational
conditions to optimise process performance based on operational parameters (HRT and
CRT) and nitrogen source availability in the SWW. Microalgae is able to take up nitrogen
as ammonium and, hence, there would not be any need for further nitrification in the
activated sludge process; however, previous research conducted at Leeds has
demonstrated that phosphorus uptake by microalgae depends on nitrogen source (i.e.,
ammonium to nitrate ratio) (Yulistyorini, 2016). The tested conditions are summarised in
Table 3-4.

Table 3-4 Experimental plan for identifying optimum operational conditions

Variables
Ammonium Nitrate
gxl;)?::%e%ft HRT CRT concentration in concentration in
(hours) (days) sSww sSww
(mg N L™ (mg N L™
1 36 14 25 25
2 48 14 25 25
3 72 14 25 25
4 48 7 25 25
5 48 21 25 25
6 48 14 50 -
7 48 14 - 50




48

Each experiment was operated for approximately one month, which gave the
possibility of producing plenty of data to test the stability and performance of the process
under the set conditions. Unlike tests with batch reactors that require several replicates to
assess data reproducibility, the operation of continuous flow systems allows a similar
assessment with the equivalent of a larger number of replicates, i.e., an experiment with
an HRT of 72 h (3 d) run for 30 days is the equivalent of running 10 replicates in a batch
reactor with a three-day residence time. The criteria selected to assess whether the system
had reached steady-state conditions were biomass growth and P removal, which were
calculated by monitoring the concentration of VSS in the reactors and soluble phosphorus
in the final effluent (FE) after sedimentation. Generally speaking, it lasted around 15 days
to reach steady-state conditions. Once steady-state conditions were reached, the system
was operated for an additional 15 days and data collected for nutrient mass balance
analysis. Biomass concentrations in each reactor with different operational conditions at

steady-state conditions are reported as average + one standard deviation.

3.2.3.1. The Effect of Hydraulic Retention Time (HTR)

Hydraulic Retention Time (HRT) is the average retention time of the feeding
media in the reactor. HRT is one of the main parameters used in the design of continuous
flow systems (Anbalagan et al., 2016). HRT is calculated dividing the volume of the
reactor by the flowrate feeding the system (Equation 3-5). Flowrates for operating the

two-stage biological process were calculated via Equation 3-5.

74
HRT = — Eq. 3-5
Q
_Q
D= v Eq. 3-6
where:

HRT = hydraulic retention time, d
D = dilution rate, d*
V = working volume of each reactor, L

Q = flowrate of each reactor, Ld™*



49

HRTs tested in the two-stage biological process were 36, 48 and 72 h, which
corresponded to feeding flowrates of 2.5, 1.7 and 0.9 L d!, respectively, with a CRT of
14 days and a mix of 25 mg L™* NH4*-N and 25 mg L™X NOs-N in SWW.

3.2.3.2. The Impact of Cell Retention Time (CRT)

The system was tested at 7, 14 and 21 d of CRT by carefully controlling the amount
of algal biomass daily purged from the system (algal sludge); the corresponding volume
of algal sludge purged daily was 660, 330 and 220 mL, respectively. Other key
operational conditions were set as follows: 48 h HRT and 50 mg N L in SWW from a
mix of 25 mg Lt NH4*-N and 25 mg L* NOs-N. CRT conditions were calculated via
Equation 3-7 (Metcalf&Eddy, 2003).

V (Xpbr+Xhtr)

CRT = Eq. 3-7
(Q—Qw)Xe+QwXr
1
b= Eq.3-8
Vt
Quw= CRT Eqg. 3-9

where:

CRT = cell retention time, d

u = specific growth rate, d!

V = working volume of each reactor, L
V't = volume of system, L

Xpgr = average biomass concentration in PBR, mg L*
XuTr = average biomass concentration in HTR, mg L*
Q = flowrate of each reactor, L d*!

Quw = flowrate of wasted algae, L d*

Xe = biomass concentration in final effluent, mg L™

Xr = biomass concentration in the recycle line, mg L*



50

The net change in biomass concentration in the continuous flow systems was
determined via Equation 3-10 (Becker, 1994), which is the difference between the
specific biomass growth rate and the amount of biomass washed out of the system; it was

also calculated via Equation 3-11. Under steady-state conditions, the specific growth rate

ax
should match the dilution rate (i.e., when P 0 at steady-state, u = D) and biomass

concentration should be constant (Herbert et al., 1956).

ax

— =VXi— VX Eq. 3-10
dt
ax _ X -DX Eg. 3-11
at " a-=
where:

V = working volume of each reactor, L

Xi = initial biomass concentration in each reactor, mg L

Xs = biomass concentration at steady-state conditions, mg L™
u = specific growth rate, d!

D = dilution rate, d

3.2.3.3. The Influence of Different Nitrogen Sources

Nitrogen concentration in the SWW was set at 50 mg N L, but the actual nitrogen
source as modified to test its influence on the performance of the system. Tests were run
solely using ammonium, nitrate, and a mix of ammonium and nitrate (1:1 ratio) at 48 h
HRT and 14 d CRT.



o1

Table 3-5 Summary of operational conditions tested in the two-stage biological process

Parameter Value (unit)
Total volume of the system 46 L (2*2.3L)
Hydraulic Retention Time 36 h, 48 hand 72 h .
(18 h, 24 h and 36 h for each Equation 3.5
(HRT)
reactor)
25Ld? 36 h HRT
Flowrate of SWW (Qy) 1.7Ld? 48 h HRT
0.9Ld? 72 h HRT
1.33d* 36 h HRT
Dilution rate (D) 1.00 d* 48 h HRT Equation 3.6
0.66 d* 72 h HRT
Cell Retention Time (CRT) 7d,14dand21d
0.14 d* 7dCRT
Specific growth rate () 0.07 d*! 14 d CRT Equation 3.8
0.05d* 21 d CRT
. 660 ml d* 7d CRT
Flowrate of harvested biomass 330 ml o 14d CRT Equation 3.9

(Qw)

220 ml d* 21 d CRT

MLVSS concentration in
PBR and HTR were
75mgVSS L? assumed 1and 1.5g L,
respectively
(Equation 3.7)
Biomass was recycled for

Average biomass concentration
in effluent (Xe)

Flowrate of recycle biomass

Q) 600 ml d* 15 mins in each two-hour
' period.
Biomass concentration in 750 mg VSS L1
recycle (Xr)
3.2.3.4. Mass Flow Analysis of Nutrients

A mass balance analysis for each reactor and the entire process at steady-state
conditions was conducted using the equations recommended by Metcalf&Eddy (2003).
See equations 3-12 and 3-13.

Accumulation = inflow — outflow + generation (- consumption) Eq. 3-12
dac
EV:QC()*QC+I‘CV Eq. 3-13

where:
C = concentration of nutrient, mg L™

V = working volume of each reactor, L



52

Q = flowrate of each reactor, L d*!
re = rate of concentration change

Reasonable assumptions were made, including: a) the inlet and outlet flowrates were
taken to be constant in each reactor; b) the volume of water in each reactor was taken to
be constant; c) the reactors were considered to operate under complete-mix conditions;
and d) the chemical reactions that occur in the reactor follow first-order kinetics
(rc = £ kC) (Metcalf&Eddy, 2003).

3.3. Implementation of Algal Bioengineering Processes for Nutrient
Control and Recovery in Existing Sewage Treatment Facilities: Case
Study at Esholt Wastewater Treatment Works

3.3.1. Esholt Wastewater Treatment Works

In order to assess the potential implementation of the proposed two-stage algal
process, a comprehensive water quality survey was conducted at Esholt Wastewater
Treatment Works (WwTW), Bradford, UK. Grab samples were collected on a monthly
basis from selected sampling points between October 2014 and May 2017 (Figure 3-5)
and analysed in the lab (Table 3-6). Collected data was used to calculate process
performance and the fate of nutrients (carbon, nitrogen and phosphorus).



53

Trickling filters
(retained for specific
ndustrial influent)

1
[ncoming Upgraded . New pnmary Activated |
SEWET nlet works | Hydro-turbine settlerment tanks | sludge plant | 4

k

Prirmary sludge

3

Sand filter

{only used in periods
of high turbidity)

Modified humus

tanks and new finz

settlement tanks

]

L 5 —_ =

Discharge

!

Surplus activated

thickening sludge thickening
Incingrati Anaerobic
cineration digestion

l

Dewatering

Composting

Figure 3-5 Process flow diagram for Esholt WWTW (Marsden et al., 2012, p.80)

1. Raw Wastewater (Inlet)
2. Effluent from PSTs (Primary Effluent)
3. Influent of Activated Sludge Units

4. Effluent from Activated Sludge Units

5. Effluent from FSTs (Secondary Effluent)

6. Final Effluent

7. Anaerobic Digestate (AD)

8. Digestate Liquor (Centrifuged AD)

6




54

Esholt WwWTW is located in Bradford, UK, and receives an influent of 730,000
population equivalent (p.e.) of wastewater; the treated effluent is discharged into the
River Aire (Marsden et al., 2012). This WwTW originally comprised primary
sedimentation tanks (PST), followed by biological treatment in trickling filter units and
corresponding humus tanks; sewage sludge used to be incinerated on site. Over the last
decade, the entire system was upgraded to meet more stringent discharge standards (i.e.,
< 20 mg L suspended solids, < 10 mg L ! biological oxygen demand — BOD, and < 3 mg
N Lt ammonia). New assets at Esholt WwTW include an upgraded inlet works, a hydro
turbine between the inlet works and PSTs (i.e., power generation resulting from the
difference in hydraulic levels), six new PSTs to increase solid removal capacity, a new
Activated Sludge Plant (ASP) with 12 aeration units for the removal of organic material
and nutrients, eight modified and four new final sedimentation tanks (FST) for sludge
removal, four new sludge thickening tanks, three new anaerobic digesters for sludge
management and biogas production, and two new combined heat and power (CHP)

engines for bioenergy production (Marsden et al., 2012).

Approximately 60 million tonnes of sewage sludge produced in waste water
treatment works are converted to biogas via anaerobic digestion (AD) in the UK
(Grasham et al., 2019). Combined heat and power (CHP) combustion is used for the
biogas produced by AD for energy generation, which is used for onsite energy
requirements. As a case study, Esholt WwTW demands 60,000 kwWh of electricity per
day, and the average daily energy generation is 40,000 kWh depending on the flowrate
and operational conditions (Yulistyorini, 2016). Despite the fact that Esholt WwTW
provides around one-third of its energy consumption from two CHPs, Yorkshire Water
aims to make Esholt fully energy self-sufficient by developing the sludge treatment
method (Rush J., 2012). In addition, a greenhouse gases equivalent of 4 million tonnes of
carbon dioxide was released by water companies in 2011-2012, which represents 0.7%
of total UK emissions (WATER-UK, n.d.-a). Carbon emission at wastewater treatment
plants could be reduced around 60% by applying improved CHP processes such as molten
carbonate fuel cells rather than the standard CHP process (Chacartegui et al., 2013). With
two years of upgrade at Esholt WwTW between 2012-2014, a reduction in the carbon
footprint of 9000 tonnes has brrn achieved, saving £1.3 million per year energy costs
(Brockett J., 2014).



55
3.3.2. Mass Balance Analysis of Nutrients

The same procedure described in Section 3.2.3.4 was used for the mass flow analysis
of nutrients at Esholt WWTW.

3.4. Analytical Procedures

All analyses performed in this research to identify algal biomass growth and nutrient
recovery and uptake via microalgae at the lab- and bench-scale (Chapter 4 and 5), and to
determine a mass flow of solids and nutrients at Esholt WWTW (Chapter 6), were
conducted according to standard methods (see Table 3-5) (APHA, 2012).

Table 3-6 Analytical Methods used in this research

Analysis Methods*
Total Suspended Solids (TSS) 2540 D
Volatile Suspended Solids (VSS) 2540 E
Reactive Phosphorus (RP) 4500-P.E
Intracellular Phosphorus (Yaoetal., 2011)
Total Phosphorus (TP) 4500-P.B
Ammonium (NH4*-N) 4500-NH; B and C
Nitrate (NO3) lon Chromatography**
Total Kjeldahl Nitrogen (TKN) 4500-Norg
Chemical Oxygen Demand (COD) 5220 C
Bacterial Count Serial Dilution

*Standard Methods for the Examination of Water and Wastewater 221 Edition (APHA,
2012), unless otherwise stated.

**|on Chromatographer (Metrohm 850 Professional IC) using a with Metrosep A supp 5
column (length: 150 mm, diameter: 4 mm) and an eluent comprising 1 mM NaHCO3 and
3.2 mM NaxCOs. Samples were passed through 0.45 um Minisart syringe filters and
diluted to adjust nitrate concentration to < 30 ppm.

3.5. Statistical Analysis

Data processing included statistical analyses for descriptive statistics and variable
comparisons; all data were processed using IBM’s SPSS Statistics 22 software suite. One-
way analysis of variance (ANOVA) was used to evaluate the differences among the
treatments. If ANOVA effects were significant, comparisons between the different means
were made using post hoc least significant differences (LSD).



56

4. CHAPTER: MICROALGAE GROWTH KINETICS

4.1. Introduction

Microalgae have been studied for decades, particularly with regard to their capability
to fix CO», nutrient uptake and lipid accumulation for biofuel production (Kasiri et al.,
2015b; Xin et al., 2010; Sakarika and Kornaros, 2016). Wastewater has been proposed as
a sustainable source of nutrients for algal biomass cultivation due to its high nitrogen and
phosphorus concentrations (Lam et al., 2017). Therefore, microalgae cultivation in
wastewater has been presented as a sustainable alternative that reduces the demand for
freshwater and primary resources for nutrient production (i.e., phosphoric rocks, fossil

fuels, etc.).

Microalgae can grow not only under phototrophic conditions but also under
heterotrophic conditions. Heterotrophic cultivation of microalgae is highly cost-effective
compared to phototrophic microalgae because the requirement for light is eliminated.